Treadmill

1) What's in the box?

- a) Main part of the device base with rungs.
- b) Side parts of the device.
- c) Middle part of the device.
- d) Parts to assemble the main part with the side parts:
 - i) 8x Screw M10x30
 - ii) 8x Nut M10
 - iii) 16x Plastic Cap M10
- e) Parts to assemble the side parts of the device with the middle part of the device:
 - i) 1x Screw M8x50
 - ii) 1x Nut M8
 - iii) 1x Plastic Cap M10
- f) Part for attaching the treadmill to a hard, ground-level surface:
 - i) 4x Expansion Bolt M14x100
 - ii) 4x Screw M10x100
 - iii) 4x Plastic Cap M10

2) What wrenches do you need to assemble the device?

- a) 2x Wrench Open-End M17
- b) 1x Wrench Hex Allen 5 mm
- c) 1x Wrench Open-End M13

3) What electrical tools do you need to assemble and install the device?

- a) You do not need electrical tools to assemble the device.
- b) To attach the assembled device to a solid foundation, you will need:
 - i) Hammer Drill
 - ii) Drill Bit M14x100

Additional sets

Extension set

1) What's in the package?

- a) 4x Extension 40 cm
- b) 8x Screw M10x30
- c) 4x Nut M10
- d) 4x Plastic Cap M10
- e) 16x Expansion Bolt M14x100
- f) 16x Screw M10x100

2) What wrenches do you need to assemble and install the extensions?

- a) 2x Wrench Open-End M17
- 3) What electrical tools do you need to connect the device to the extensions and install it on the foundation?
- a) You do not need electrical tools to connect the device to the extensions.
- b) To attach the assembled device to a solid foundation, you will need:
 - i) Hammer Drill
 - ii) Drill Bit M14x100

Wrench set for assembly

- 1) What's in the package?
 - a) 2x Wrench Open-End M17
 - b) 1x Wrench Hex Allen 5 mm
 - c) 1x Wrench Open-End M13